

Rivaroxaban 10mg extended use in DVT

	<b>Time period</b>	<b>Dosing schedule</b>	<b>Total daily dose</b>
<b>Treatment and prevention of DVT and PE</b>	Day 1 -21	15mg twice daily	30mg
	Day 22 onwards	20mg once daily	20mg
<b>Prevention of recurrent DVT and PE</b>	Following completion of at least 6 months therapy for DVt or PE	10mg once daily or 20mg once daily	10mg or 20mg

Ref: [Rivaroxaban 10mg for extended use LMMG 0618](#)